
EASY CHIN/DIP 
SA030E



7

8

9

13

14

15







5

Item No. Description Qty Item No. Description Qty

01 Weight Stack Frame 1 43 Spacer Bush φ20×φ16×19.3 2

02 Bottom Cross Brace 1 44 Guid Rod φ19×φ15×1449 2

03 Top Cross Brace 1 45 Aluminum Ring φ40×φ26.8×19 2

04 Left Upright Frame 1 46 φ32.5×φ26×19 2

05 Right Upright Frame 1 47 φ27.8×φ25.4×28.6 2

06 Bottom Cross Brace 2 48 Φ38×Φ25.4×18 2

07 Cross Brace 1 49 Hex Head Bolt M10×120 14

08 Rear Cross Brace 1 50 Hex Head Bolt M10×90 2

09 Handle Frame 1 51 Hex Head Bolt M10×80 3

10 Carriage 1 52 Hex Head Bolt M10×50 5

11 Back Pad Frame 1 53 Hex Head Bolt M10×25 12

12 Foot Frame 2 54 Hex Head Bolt M8×65 8

13 Handrail 2 55 Socket Head Cap Screw M10×20 2

14 Cable 1 56 Socket Head Cap Screw M8×25 2

15 stop 1 57 Socket Set Screw M8×6 4

16 left djustable Frame 1 58 Socket Set Screw M5×6 8

17 Roller component 8 59 Cross Recessed Pan Head Screw M5×15 20

18 Grip φ38×φ32×330 2 60 Nylon Lock Nut M10 22

19 Grip φ31×φ23×597 2 61 Nylon Lock Nut M8 10

20 Rubber Sleeve φ29×φ8.5×12 2 62 Flat Washer φ11×φ20×2 29

21 Weight Rubber Bumper φ63.5×φ19×25.4 2 63 Flat Washer φ9×φ16×1.6 21

22 Pulley 6 64 Arc Washer φ10 28

23 Plug RT50×100 9 65 Spring Washer φ10 12

24 169×109×16 4 66 Spring Washer φ8 2

25 Plug F38 2 67 Reed Nut 13.68×21×M5 4

26 Foot Cover 166×109×16 6 68 Flat Head Cap Screw M6×16 4

27 Weight Rubber Bumper φ55×φ25×26 2 69 Flat Head Cap Screw M5×15 1

28 Shield fixing seat80×20×7 8 70 Flat Washer φ13.5×φ24×2.5 16

29 Top Shroud 680×140×88.7 1 71 Flat Washer φ13×φ44×2 2

30 Rear Shroud 1623×600×83 1 72 Nylon Lock Nut M12 9

31 Front Shroud 1623×600×65 1 73 Hex Head Bolt M12×155 1

32 Shroud Sticker 4 74 Hex Head Bolt M12×75 4

33 Rubber Plug  φ18.5×φ15×12 2 75 Hex Head Bolt M12×35 4

34 Roller spacer sleeve φ17×φ12×22 16 76 Aluminum Handball φ34×20.5×M10 1

35 Guid Rod φ25×1250 2 77 Gas Spring QD-18-304-20KG 1

36 Top Plate 100Kg 1 78 Shaft φ25×φ12.5×134 1

37 Steel cable joint φ20×30 1 79 Plug φ25×4    L 2

38 Selector Pin W/Coil 1 80 φ39.5×φ32.8×19 2

39 L Bracket 74×45×25×3 6 81 Aluminum Ring φ47×φ33.5×19 2

40 Elastic cylindrical pin φ11×75 1 82 Bearing 6005-2Z 2

41 shoulder bolt φ10×M8×48.5 1 83 Pop Pin 1

42 hassock 380×260×70 1



6

3
0

2
0 4
4 2
1

3
3

5
9

2
9

6
7

6
7

6
0

4
3

1

5
6 6
6 6
3

6
0

6
2

2
2

3
9

4
3

6
2

5
1

6
0 6
2

2
2

6
0

6
2

3
9 2
5

2
6

2
5

5
0

6
2

5
2

6
2

2
6

3
6

3
1

6
0

6
2

2

6
0

6
4

3 6
2

5
2

4
1

3
7
6
3

6
1

3
9

2
2

6
0

6
2

5
9

2
8

2
8

5
9

2
6

2
64
9

6
4

2
3

2
3

7
0

7
2

5

9
7
4

7
0

*

4
6

6
8

4
5

5
8

7
2 7
0

4
6

6
8

6
8

8
0

1
8

8
1

5
8

1
3

4
9

6
4

5
5 4
8

4
7

6
0

6
4

8

6
4

6
0

5
5

2
3

2
6

2
3

64
9

6
4

1
2

4
9

6
4

7

5
3
6
5

6
2

5
3

6
5

6
2

2
6

2
4

6
4

6
0

5
16
2

2
3

2
3

6
55
3

6
2

4
2

4

1
1

8
2

3
5 2
7

6
4

6
0

6
4

4
9

6
2

6
5

5
3

65
4

3
4

6
3

1
7

7
2

7
0

6
4

4
9

6
9

1
5

1
6

7
8
7
17
6

7
3

7
4

7
0

4
7

4
8

6
4

4
9

1
3

6
3

5
4

6
1

6
3

3
4

6
0

6
4

7
7

6
3

6
1



7



8



9

STEP 1
Note：Hand Tighten Bolts and Nylon Lock Nuts.

12

6064

53

65

62

72

70
5

53

65

62

49
64

35

12

53

65

62

6

6

49
64

7

64

2753

65

62

64
49

49

64

64
60

74

70

9

4

Item No. Description Qty Item No. Description Qty

4 Left Upright Frame 1 53 Hex Head Bolt M10×25 8

5 Right Upright Frame 1 60 Nylon Lock Nut M10 8

6 Bottom Cross Brace 2 62 Flat Washer φ11×φ20×2 8

7 Cross Brace 1 64 Arc Washer φ10 16

9 Handle Frame 1 65 Spring Washer φ10 8

12 Foot Frame 2 70 Flat Washer φ13.5×φ24×2.5 8

27 Weight Rubber Bumper φ55×φ25×26 2 72 Nylon Lock Nut M12 4

35 Guid Rod φ25×1250 2 74 Hex Head Bolt M12×75 4

49 Hex Head Bolt M10×120 8



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

59

59

29
44

20

36

21

33

38

14

56
66

63

31

Item No. Description Qty Item No. Description Qty

14 Cable 1 38 Selector Pin W/Coil 1

20 Rubber Sleeve φ29×φ8.5×12 2 44 Guid Rod φ19×φ15×1449 2

21 Weight Rubber Bumper φ63.5×φ19×25.4 2 56 Socket Head Cap Screw M8×25 2

29 Top Shroud 680×140×88.7 1 59 Cross Recessed Pan Head Screw M5×15 4

31 Front Shroud 1623×600×65 1 63 Flat Washer φ9×φ16×1.6 2

33 Rubber Plug  φ18.5×φ15×12 2 66 Spring Washer φ8 2

36 Top Plate 100Kg 1



11

STEP 3
Note：Hand Tighten Bolts and Nylon Lock Nuts.

50
62

2

60
64

60
62

49 64

49 64

64 60

64 60
53

65 62

53

65

62

3

57

Item No. Description Qty Item No. Description Qty

02 Bottom Cross Brace 1 57 Socket Set Screw M8×6 4

03 Top Cross Brace 1 60 Nylon Lock Nut M10 8

49 Hex Head Bolt M10×120 6 62 Flat Washer φ11×φ20×2 8

50 Hex Head Bolt M10×90 2 64 Arc Washer φ10 8

53 Hex Head Bolt M10×25 4 65 Spring Washer φ10 4



12

STEP 4

55

9

51

62

Note：Wrench Tighten Screws.
Item No. Description Qty

13 Handrail 2

51 Hex Head Bolt M10×80 3

55 Socket Head Cap Screw M10×20 2

62 Flat Washer φ11×φ20×2 2



1



1



1


